FIND NO,

— —
NoOoorn

= O N0

N /= — e e 3 3
ONVONOOTRHhWN

NN
N wd

24

PART NO .,

EC-17205
EC-17204
G-5823
9268
1189
4621
1148

-$-5813-1

S$~6896~1
1185
S-6878
5-6896
G-6064

(Not Applicable)

G-5826
3530
5805

G-5737-7

G-5728-~1
G~3836-25
S-7044
4621
G~5390-1
G-5805
N-585
G-5710
EE~2123
EE-2122
G-5726
G-5743
I-825-2
3887
D~49
G-5749
S-6874
3582
1116
G-5725
J-586
H-1064
S=6797
5-6872
3522
1114
1-879
3582-2
1144

PARTS LIST
GR50H4~C GR50H4~CL
GR50H4~J GR50H4-JL
GR50H4~D  GR50H4-~DL

GR50H4-R/L GR50H4-T

DESCRIPTION

Engine, Herc,
Engine, Herc.
Skid Assembly
Screw 5/8-11"x 1-1/2
Washer 5/8 Flat Steel
Nut 5/8-11 Hx
Washer 5/8 Lock
Coupling Disc

Screw 3/8-16 x 3/4
Washer 3/8 Flat Steel
Fan Spacer

Screw 3/8-16 x 2-1/4
Fan Assembly

Fan Guard

Screw 1/4-20 x 1-1/2

Nut 1/4=20

Stator & Frame Assembly
Frame Assembly
Stator, Electri

Lift Eye
Nut 1/2-13

Engine Adapter
Revolving Elec. Assembly

Heat Sink Assembly

Shaft
Diode -~ Forward
Diode ~ Reverse

Rotor Electric Assembly
Exciter, Armature

Coupling Hub

Screw 1/2-13 x 1/2 Soc. Hd.

Bearing

Exciter Frame Assembly
Exciter Frame

Screw 5/16~18 x 1-1/4 Hx Hd

Washer I,

Field Pole Assembly

Insulator

Field Coil Assembly
Bearing Retainer
Bearing Spacer
Screw 1/4-20 x 1/2
Washer 1/4 Int T
Bearing Housin
Screw 3/8-16 x
Washer, SplitLock

PL=-0OlUs0

REQ'D/UNIT

Set of
Set of

g
1-1/4 Gr 5

— A NNNDNNDDNDN -

1
1

GR50H4-CL & JL & DL
GR50H4~C & J & D & T 1



FIND NO.

PART NO.

S$-5872-1
$-6076
EE-1201
3547-1
J~592
J-593
7-283
1-284
1034

4710

1115
0P-23
WT=-22
0P-22
WT-23
EN-18.174
EN-18.020

0P~24

Wiring Diagram
Wiring Diagram
Wiring Diagram
Wiring Diagram

PARTS
GR50H4-C
GR50H4-J
GR50H4-D

GR50H4-R/L

LIST

GR50H4-CL
GR50H4-JL

GR50H4-DL
GR5H4-T

DESCRIPTION

Bracket
Bracket

Start Contactor

Screw 5/16-18 x 1-1/4 Brass

Washer, Nylon
Washer, 5/16 Nylon

Nameplate, Positive Battery
Nameplate, Negative Battery

Washer Flat Brass
Nut 5/16-18 Brass
Washer 5/16-18 Brass.

0il Pressure Switch 1/8 NPT
Water Temperature Sender 1/4 NPT

0il Pressure Sender

Water Tempemture Switch 1/2 NPT
Tee 1/8 M to 1/8 F to 1/8 F
Bushing 3/8 M to 1/4 F NPT

0il Pressure Switch

F-4628-5
F-4628-4
F-4628-2
F-4628-6

J Voltage
C Voltage
D Voltage
R Voltage

PL-01076
Page 2 of 2

REQ'D/UNIT

—d med e d ed et ON P ON et e eed N

—

& T

4,15.74



™ PL=0OL0 L4
) PARTS LIST b
ENGINE & GENERATOR
CONTROL PANEL ASSEMBLY

REF. NO. - PART NO. DESCRIPTION ' REQ./UNIT
G-5825-3 Panel Assy Complete
1 G-5739-3 Panel Cabinet Ass'y 1
2 $-6854 ' Panel Side - Left 1
3 S-6856 Panel Side - Right 1
4 $-6857 Panel Bottom 1
5 S-6853 Panel Top 1
3522 " Screw 1/4-20 x 1/2 H.H. 8
1114 Washer 1/4 Int. 8
5805 Nut 1/4-20 H.H, 8
6 G-5722-3 Terminal Board Ass'y 1
7 J-578 Terminal Board 2
- 3526 Screw 1/4-20 x 1 H.H., 4
1114 Washer 1/4 4
5805 Nut 1/4-20 4
8 S-6850 Bracket - Mounting _ 2
9 B-718 Link , 10
3670-1 Screw 1/2-13 x 2 Hex Brass 13
1118 Washer 1/2 Int. T.T. | : 39
*1031 Washer 1/2 Flat Brass 39
4716 Nut 1/2-13 Hex Brass 256
10 - 6100 Grommet o 1
11 EE-646-1 ~ Terminal Board 6-Pole 1
12 EE-646~2 Insulator 2
2045 Screw #8-32 2
5802 Nut #8-32 2
13 EE~653 Terminal Board 8-Pole 3
14 EE-653-8 Insulator 1
15 EE-653-2 Insuvlator 2
2045 Screw #8-32 6
5802 ' Nut #8-32 6
16 6221 Plug Button 1
L G-5847 Auto., Exciter Field Flasher 1
18 EE-471-2" Fuse 1 Amp 1
2005 Screw #6 x 1/2 Lg. 2
5801 Nut #6-32 H.H. 2
19 6905 © Bushing 1
20 G-5741-2 Engine & Generator Sub Ass'y 1
21 S-6871 Panel Bottom 1
22 W=166-2 Shockmounts 4
23 EE-1750 Voltage Regulator 1
2087 Screw 10-24 x 3/4 RHMS 4
5803 Nut #10-24 8
24 R-91 ~ Rheostat 1
25 . EE-240 Knob -~ Rheostat 1
26 Z-1123 Nameplate - Adjust Volts -1



€ PARTS LI5T (CONT'D) (pa:ggé},'f 3

ENGINE & GENERATOR
CONTROL PANEL ASSEMBLY

REF. NO. PART NO. DESCRIPTION REQ./UNIT

27 EE-1207-1 Socket - Relay 1
2011 Screw #6-32 x 1-1/4 RHMS 2
5801 Nut #6-32 2
28 EE-1207-2 Hold Down Clamp 1
29 EE-1207-3 Relay 1
30 6100 Grommet 1
31 R=171 Resistor ]
32 EE-646-1 Terminal Block 6~Pole 2
33 : EE-€4:6-2 Insulator 2
34 EE-653 Terminal Block 8-Pole 2
35 EE-653-2 Insulator 1
. 36. . EE-653-8 Insulator 1
2045 Screw #8-32 x 1/2 6
5802 Nut #8-32 6
37 G-5724 Front Panel Ass'y 1
' 2085 Screw #10-24 x 1/2 Lg. 3
. 5803 _ Nut #10-24 3
38 $-6870 Brace : . 1
2085 Screw #10-24 x 1/2 Lg. 2
1019 Washer 2
39 EE-1811 Eng. Safety Circuit Brecgker 1
EE-1812-5 " Circuit Breaker Heater 1
40 R-107 Resistor - Adj. 1
1172 Washer - Centering 2
2100 Screw #10-24 x 3 RHMS 1
5803 Nut #10-24 2

41 7-1671 Nameplate - Engine Safety I
42 EE-937-1 Failure Light 1
EE-933-1 Lamp 12 Volt 1
- 43 Z-2092 Nameplate Engine Shutdown 1
44 AM-12 Ammeter )
45 0P-21 0il Pressure Gauge 4
46 WT-21 Water Temperature i
47 EE-151 Switch 3
48 Z-2093 Nameplate Stop~Run 1
49 1-920-1 - Noameplate Off-On 1
50 EE-425 " Fuse Holder 1
51 EE~445-2 Fuse Amp 1
52 1-2116 Namoplato - Rogulator 1
53 EE-924-) Pancl Lomp Holder 2
EE-940-1 Lamp 12 Volt 2
54 G-5723 Panel Top Ass'y 1
2085 Screw #10-24 x 1/2 3
5803 Nut #10-24 ' 3
55 4957 Tinnerman 7
2325 Screw 1/4-20 x 1/2 Truss Head 7



REF. NO,

56

57
58

59

60
61
62
63
64

(Not Shown
Mts on Engine)

PART NO,

G-5819
J-546
J-583
2087
5803

G-5183-~3

4956
6224
6223
6218
S$-6909
4957
3522
1183

G-5755-1

VM-35

EE-275
5-6833
$-6832

WT-22
WT-23
0P-22
0P-23
0P-24

Wiring Diagram

Parts Drawing

[ 2V I T SRV I

ENGINE & GENERATOR
CONTROL PANEL ASSEMBLY

DESCRIPTION

Rectifier Ass'y Blocking
Shoulder Washer - Nylon
Washer -Flat-Nylon

Screw #10-24 x 3/4

Nut #10-24

Rectifier Ass'y - Blocking
Tinnerman

Plug Button 23/32 Dia.
Plug Button 1" Dia.
Plug Button 1/2" Dia.
Panel Front

Tinnerman .
Screw 1/4-20 HH
Washer 1/4 Flat Stl.
Panel Voltmeter & Sel.
Voltmeter

Selector Switch

Meter Panel

Basic Panel

bl

Switch

Water Temp Gauge Sender
Water Temp Safety Switch
0il Pressure Gauge Sender
0il Pressure Safety Switch
Start Motor Safety Switch

F-4628-5 Sheets 1 & 2
F-4628-3 Sheets 1 & 2
F-4628-4 Sheets 1 & 2
F-4741

REQ.

(Page 3 of 3)

WHPFRPPFEFRPFRFOOOOHFHNWWOWHFRENDNNND

= e e e

- X

UNIT



2
.

\4
\ m" R \ N
B /. . SN /%\ %.

JUN 271974 JUL 25 177

STANDARD ENG.AND GEN. GONTROL PANEL ASSEMBLY
SEE ADDITIONAL SHEET FOR OPTIONAL EQUIPMENT

F-4714)

FYTY/



515
- RIS
: |
Elrfelsjeiaizie]] ),
gfs6ls3 47|51
i - CONTROL CABINET PARTS LIST
i 1 : 606665009 . REF_|PART NO.| DESCRIPTION —
5 B i 12121415 161718 1 = Cris [EE-2122 [RECTIFIER
x 9= “CRI6 | EE-2123 Er:rmsa
1 Fil2_|EE-445.021FUSE - YOLTAGE REGULATOR IKMP'
; ) ] T8I TBS mia |¥m-35 |VOLTMETER AC™ mL PR
s Frz Ms | WMMETER AC ' s
»v ¥y oalo} - Mie omMB ETM {FM_ o
i G RIS RS = HEOSTAT = VOL
5 1k ?z T B |EESTSI. [SWITTH-VOLTAGE ; ]
4 : o e [ Ele |EE-2T5 |SWITCH-VOLTMETER :;:.wn'
P 55 Pt = ‘m23|i=——= |TRANSFORMER,CURRKNT .
m,‘: | “ITERMINAL BOARD, TOR INET.
™ [ TERMINAL BOARD, LOWI SIET
TERNINAL BOARD, MAINLOAD -
VOLTAGE REGULATOR — L. =

NS
EXCITER
FIELD
GENERRTOR.
FIELD
EXCITER
ARMATURE
]
W
[—I e
»l Bl = 18
Lal a0 TG -
—»t i
EXCITER
“RECTIFIERS 4._-'4' 1 3 N
CRIS CRI6
Z-2095-Z —
1204208 TO 139/240 VOLT, 60 HZ o SCREMATIC DIAGRAM =
157200 TO [33/233 YOLT,"SD K2 GENERATOR REGULATOR
INSTRUMERTATION.

[ M (B-2 72| F3C
cuineg | was omeomasey | mame curn P L7 =7
T AN . Lo, ?.'.‘::':.%:«'mlﬁ“'f ueronim o LN 2 TS

WINPOWER MFG. CO. '

NEWTON. IoWA



FUSE-FIELD FLASHER.
A - CRANEING _CONTROL
-0l PRESSTER z=

| RES\STFOR-330 HN’\. L=} MTT

RESISTOQR-TC O
OSTAT “WOLTK EEU I-.ATQF!
= TAGE BEEYLATO

A SwrrEn- encine
BWITCH - PANEL .
WITCH= AMMETER SELECTOR

N T

CMBINETION E.T.RY tr MI:D‘I'?"FM OREN

wm;-.n-' VOLTMEYER: SELECTOR
roe

IENT

M5

] oM o ———
2 [on =
tomor 7 )
3
Y K
VAl TB2 DTN~
SRS

SNGLE PHASE QNLY

[ SWITGH= “AMMETER 'SELECTOR
- SWITEH- VOLTMEFE BE.I.EC‘I’DR

. FOR _USE WITH F-AGZ8-4

TBE

000
55 §&

o
58
cgoo

o, uemaRILE RATA

S WUST BE OF SUFEICIENT
CEMGTH_FOR ALTERNATE

COHNECTION

[LINEIA IIH.II‘ )

WATTE = U EmE b
IR RAT A,

DF TAl A
tu
\H‘M‘.
Gy
Ml
i
‘II‘.‘:
TR "
| et 4 i
\ ‘ l 1
Hin
e
R
HE [ E

[ERAEE TN
Fih AT DHOWE
P OkrEy, .

DETAIL'B™

HITE
TS DR 1 A TRRLE

WERATRTE G 8 @ VOLT B

e
Aty [ L
PLLIE]
PHPLLIFLY MEMOYVE
| [ pyniy L L EpEy
HOTH

EHAVIEE TIFEM FIOASERIA T T
Epvyinnd & b i Y

LR TR

Hi A .nm\rnr‘ Fitiaa
v Tdv.n

I

I‘\'H
EMBINE o RO AR 1080
DAAZAIG, U EAARIR T paaz e
VEILY R PR NASE R HERATEH
GRS 4] S REET THAT FRY
MR vl TAGL WrgiTS BAi6 FALPAT

e INELATEE WY RTEY 130WEH

TRy o niliRAT T,

YOLTRGE REGULATOR; .

AND ENGINE CTORTRELS

—r———
P - S
o z

WINPOWER MFG. OG.
MEWTOM. rowa,




30

l _ DG _CIRCUIT W/BATT. CHRG,GEN]
= ]'[1 v
i

Q24"

48 o
AT

CIRCUIT

SEF SHEET™!

(4 IFENGINE. 1S EQUI

S& :-]_—: :

(&) USED ONLY WHEN' Rem

DO NOT USE GN
UNITS

=

27, 2625

P Rze

12 NEG

DETA/L ‘B' (GENERATOR DELCO -BEMV)
\ ANOTE. (DETAIL'B!)

(1) BEMOVE CEIZ AND LEADPS oM “".zo ro %2/
'(2) MO COMNECTION FROM *38 70 VRI

(@)




ARTS usr e N

&5 n:?impﬂqn '

TART MOTOR. 'Ls:o]."'ﬁu:- SWITEH
FTERY: LI

_ wx IGNITED: Emam:s ONLY)
" |SENDER —OIL PRESSURE

SENDER — WATER IFMPERFFU.RE

'.snAm( PLUG (SPARK IGNITEDENGINES ONLY)

ALTERNATOR,OR GENERATOR (BATT CHARGE)

pr:uw STARTER MOTOR{(EE-124) 24V :

ESISTOR _ COIL: ¢ OPTIONAL* SPARK IGNITED ENG., ONLY |
SISTORS—SPARK PLUG

JITCH-LGW DIL PRESSURE (CLQSED ©-15 PSI)
SWITCH-HIGH. WATER TEMPERATURE"

SWITCH=- s1’m‘r£ﬂ MOTOR SAFETY (CLOSED O35 PSI)
SWITCH-OVERSPEED (GPTIONAL)

SWITCH - VACO4)} MI{GASEOUS FUELS ONLY!

E _ oL 1GN|T[I'.:L) tsrmu.lﬁm'rﬂ:r}:ums DNLYl N
EENGMAN |
EEENGMAN |

I GSB4T RECTIFER dﬂﬁn'ﬂ.asﬂm
L ﬁwm— {LAMP ~PANEL: (12V)
. - B

LAMP=FAILURE (12V) R

— 1
: 30-0-30,
--JRES!S“TDR mm’lnm.r.r e
|RESISTOR ~“HOOHN ;2S5 WATT :
| RESISTOR - 10001, IOWAT Y

| SWITCH - ENGINE SSFART-RUN
swr'r(:H PANEL LAMP

TREcTIFIER “BLockiNng -OPT.

l__..—-'-'-—.-.-.__
o agn )
s
—AAA
.‘ cR1o
e A\
gy o X . ]
Gl TDETAIL'A" ALTERNATOR MOTQRDLA KNG: e
i TEET T T U A IRNIASHT EGULATOR NO.R3-l :
BC% iy NOTE:- o W?R R TRETAAL e AcTerw,
B 5 - 5 manu c.lt-ao RE’-&HFIEE- i sy e rrEss - DELco  REMY _EFnozz
L S e - NOTE T
] | nas s, i 7.31-73[ 2.8 | Flomouregt3-31-16 | €S LaDD RELTEISR. o2
Fo e |20 |wssas| ne L ZimeEteve T RN REPT
= e | c Pas|semaalec.
R A T R LT JUL 25 1977



